Owner Operation and
® Maintenance Manual

ASSEMBLY

The tractor is shipped completely assembled excepl
for the wheels. Mount the rezr wheels dished out
and &ecure with wheel balts supplicd. Mount front
wheels with grease fitHngs o the outside, odd [lal
washers and secure with spring cotters.

ENGINE

IMPORTANT: THE ENGINE 1S SH1PPED WITHOUT
0L, TN THE {RANKCASE. Belure slarting the en-
gine, fill erankease to filler plog level (approxi-
mately 1-1/4 qt) with SAE #30 oil for temperatures
ahove 32° or BAE #10W ail below 32°. Check il
lavel every I0 hours of oporation and draln oil every
29 lwurs of gperation. Engine lubrication instrue-
lions are given on the engine idenlificallon plale.

KOTE

BOLENS DIVISION DOES NOT WARIANT
THE ENGINE O TEADE ACCEISORILE ON
THIE TUNIT. THEY AHE WARRANTED SEP-
ARATELY T'Y THEIR RESPECTIVE RIANU-
FACTURERS THROUGH THETR OWN LOCAL
SERVICE STATIONS,

TO THE OWNER

THIS IS AN OPERATION AND PARTS MANTUAL ONLY
AND DOES WNOT COVER REPAIR. ALL HEPAIH
WORE MUST RE PERFORMED NY AN AUTHORIZELD
BOLENS DEATER OR THE WARRAWLTY 12 VOID.
Bolens equipment is carefully engineered to pgive

BOLENS DIVISION

Port Washington - Wisconsin

EBOLENS
HUSKY-600 TRACTOR

MODELS
180-01 AND 181-01

efficient, trouble 1ree performance if properly op-
erated and mainlained. Keep your equipment clean
and lubricaled regularly, Perlodically inspect the
eqquipment and perform any upkeep maintenunce nec-
easary. The dealer is abligated by the factory Lo
completely assemble and service new equipment be-
forc delivery wnd thoroonphly explain 48 cperation.
Hr will repair or replace any parts which fall due to
dofertive materiat or workmanship during the war-
ranly period, and also provide fubure repair gervice
and parts. To insure continued] satisfactory opera-
tion, insist that your new equipment be completely
serviced and ils operation explained by your dealer.

CEAR CASE

The pear case i of trangwtle design with three for-
ward spesds, neutral, and reverse, The lransmis-
dion 15 coupled directly to the drive shafl which is
comnectad tn the cogine by a drive bell.  The pulleys
on tha drive shaft and engine are slep pulleys which
supply a "HIGH™ or "LOW" speed range to Lhe trans-
migsion, (Bee instructions under drive belt setling,)

FOWER TAKE OFF

The power lake ofl is located under the frant of
tractor frame and is connecled lu the engine by a
drive brlt. Thiz uyyembly has 4 drive shaft which
ls =plined at both ends soe thieo [ront, coeter, and
rear power attachmenls can be couplod dicectly to
drive shaft thus eliminuling attachment drive belts.

CONTHOLS

EWNGINE: The Model 181 tracwr is cquipped with
gleciric siartor and has a starter swilch and choke
button on the instrument panel. The Modol 180
traclor has a reoooil starter wloch i@ reached by
raising the fractor hosl from the rear onits spring
Inaded hinge. The Lhrottle lever is located on the
steering column and wlse acls as a st ofl switch,

DRIVE AMD BHAKE: The foot pedal above the left
foot roat operakes the clotel and brake, To place
the tractor in drive, push pedal down, mnve fear
shift lever (directly in Troet of scat) to desired gear
position and reiease cloteh pedal. The clutch pedal
must always be depressed bofore chaoping pasition
ol pear shifl lever, Tushing the clulch pedal all the
way down will apply the brake.

Continued on page 8.

me

LCORPORATION §




ATTACHMENT: The lever at the base of the stcer-
ing column engapges and disengages the power take
off assembly. The lever on the right side of Lractor
iz the Wit lever for front, venter, und rear ousted
attachiments,

FREE WHEELING: The pin located on the inslde hub
of rear right wheel will release the rear axle lrom
the transmission whibn the tractor 18 to be moved
manually. Pull pln out for “free wheeling™ and push
pin 1o for "drive,” When the pin is in delve it will
alsa act as a brake when the tracter i8 standing idle,

BELT ADNUSTMENT

WARNING .

HEVER ATTEMPT TCO MAKE BELT AD-
JUSTMENT Ot CHANGE BELT BSETTING
WITH THE ENGINE RUNNING.

The drive belt {rom epgine to drive shaft is under
constant spring tengion and requires no adjustment.
The belt from enpine 1o power take off is alsc under
spring tenmion but it 15 possible that throvgh -wear
and stretch, adjustrent may be necessary. To tighten
belt, toosen capscrews holding power take oil tw
tractor frame and lower the power lake ofl assem-
bly. Tighten capscrewd Securely.

The generator-slarler drive belt on the Model 181
Tractor can be adjusted by loosening the capdcrew
an the adjustment bracket and moving the generator
starter. The belt {5 properly adjusted when il can
be depresged approximately 1/4 inch uwnder slight
thumh pressure,

BELT S8PRED SETTING

The tractor transmission drive belt 1s positioned in
the "HIGH" speed range when assembtied at the fac-
tory (belt from large Rertion aof engine puiley to
small sectlon of drive shaft pulley). This selling is
the most practical for mwansport, sverage mowing,
ete. For heavy work such as Hiling, snow plowing,
or mowing tall or lush grass, the drive bell should
be changed to the "LOW™ speed range. To change
belt petting proceed as follows: (1) open teactor
hood exposing clear view of belt; (2} bold or elamp
cluteh pedal down to release bell tension; {31 move
the drive belt from large {renl groove to small rear
groove on engine pulley; (4] slide ihe belt (rom thc
amall front groove to the luree rear groove of drive
shalt pulley located helow the Leaclor framo (5) re-
leagse olutch pedal and check belt to see it is prop-
erly sezted in corresponding grooves,

To return belt to "HIGH" speed range simply reverse
the procedure by changing the belt an the drvive shaft
pralley first and then complele operation on the cn-

gloe pulley.

NOQTE
Always follow one rule; begin on the pulley
where the bell i8 in the large groove and
complete the operation on the oppeaite pulley.

BELT REPLACEMERT

The belt from engine to dreive shatt can be replaced
ln the sarme manner as chanping speed range but
instead of moving belt to small groove [ree it com=-
pletely feom pulley, Mext, slide belt {rom opposite
pulley and 1 is free.

To replace the power take off drive belt it 1s neces=-
sary to first remove the bell from engine to drive
ghaft, Remove belt guard (rom pewer take off pul-
ley, and with power take off disengaged remove belt
starting on the lower pulley.

BELT S5TCP ARJUSTMENT

The belt stop smds of belt guared on onging palley
are adjustable and are properly set when there is a
clearance of 3716 between bell and studs with belt
under tension.

BRAKE ADJUSTMENT

The brake ig properly adjusted af the factory but
after uae the brake band will wear and adjustment
muay be necespary. To tighlen brake, loosen hrake
adjusling nut on brake rod untll enoogh play is taken
up to operate the hrake propecly.

REAR A¥XLE

After use the rear axle wmay develop end play which
should be removed. Check approximately mveory 5o
bhours of operation. Remove cotler plon securing
vastle nut at end of left rear axle, tghten nat finger
tight (DD NOT USE WHENCH) and replace catter pln,
Mext, tighten nul on right rear axle in tho sanle man-
ner.

IMPORTANT: ALWAYS TIGHTEN NUT ON LEFT
EIDE FIRST, MEVER TIGHTENR NUTS WITIT A
WRENCH AS THIS WILL CAUSE DAMAGE TO THE
TRAKSMISEION.

LUBRICATION

Except for the engine, the {ractor is Tubricated at the
factory. The gear case 1s filled to filler plug hole
level with #9890 gear lubricant, check every 24 hours
of operation and add ubricant as required to muin-
tuin 1his level, The upper plug at the rear of gear
cage is the filler plug and the lower plug is the drain

plap,

The tracior has seven prease liltings located as fol-
lpws: one on each front wheel; one oo cach froot
wheel spindle; one on front axle pivol, one on power
take off housing; one onr right rear wheel hul.
Lubricate fittings with presaure gun greasc and apply
light oli to hood hinge, brake linkage, idler linkage,
ote. after cvery 24 hours of oporation. Place a {ew
drops of light oll in starvter-gencrator oil cupy each
time the tractar is lubricated.

LITHS w.5.A. 1aea



TRANSMISSION ASSEMBLY TRACTOR MODELS 180-1 AND 181-01




TRANIMISIION ASSEMEBLY TRACTOR MdDELB 180-1 AND 181-01

Hef.| Part . Mo. Ref.| Part Ma.
Mo, Ho. Description Heq'd, Mo, Mo, Description Req'd.
1 |1100352 |Cotter Pin 1/8 x 1-1/2 2 48 |1108841 [Bguare Xey 1
2 |112012%|Castle Mut 1-14 2 49 |1113527[Retuining Ring 1
3 1109578 |D-Washer 1 20 1185280 Needle Bearing 1
4 |1T11788 | Thrust Bearing 1 51 |1185232 |Drive Pin 1
5 1713453 | Axle 1 92 1713415 | Shalt 1
6 |1185285|0il Seal 2 23 1185380 | O-Ring 1
T |1185300 ] Bronze Bearing 3 > (17075048 | Flat Washar 2
8 |1713445 ['Wheel Hub 1 9% 1185113 |Bronze Bearing 1
g 11713457 |Drive Pin 1 26 1713412 | Gear 1
10 [1713452 | Thrust Washer o1 8T |iT11787|Flat Wagher 1
11 (1513451 (Shim Washer As Req 58 1713483 | Hub 1
12 |1713448 | Shim Washer Af Req 89 1110086 | Grease Fitting 1
13 |1185426 |01l Seal 1 60 (1703003 |Eey i
14 (1713407 |Bronze Bearing 1 61 |171345% |Drive Hub 1
15 |1713408{Chitch Jaw Bing 1 62 1703011 |8pring Cotter 1
16 1768606 | Bevel Gear 1 61 (1713426 | Lock Fin 1
17 |1713467 | Pinion Shaft 2 64 1703086 |Drive PBin 3
18 (1185561 tRetalning Ring 2 65 |1106B%2|Capscrew 5/16-18 x §5/8 &
19 (1713456 | Bevel Pinion 2 66 |1100242|Lock Washer 5/16 14
20 (1713411 | Worm Wheel 1 67 (1713428 (Cover 1
21 (1713384 | Bevel Gear 1 68 |I713427|CGasket 1
22 |1709811 | Woodrulf Key 1/4 x 7/8 1 69 (1105578 | Plag 2
23 1713455 (Bpacer 1 0 |1713465 | Gear Case 1
24 (1713432 (Drive Pln 1 71 |1713422 |Connector 2
25 (1713431 |Betalner Cup 1 72 |1177388 | O-Ring 2
26 (1713468 | Thrust Washer 1 74 |1713448|Shifter Arm 2
27 (1713597 |Brake Drum 1 74 |1713424|Shifter Shaft 2
28 |17 B52 |Roll Fin k] 7S |182682 |Breather 1
29 1851820 |l Seal 1 T6 |1713416|Pall s
30 |1185165|Needle Bearing 1 7T |1713417|Spring 1
31 |171340% | Gear 1 T8 |1713421|Pin 1
32 |1713439|5nding Gear 1 T8 |11853425et Serew 5/16-18 x 3/8 1
33 11185276 |Bearing Cup 2 B0 1713429 Gasket 1
34 [1185275% | Bearing Cone 2 81 (1103838 (Hex Nut 1/4-20 2
A5 11713408 | Worm Shaft 1 82 [1100241 | Lock Washer 174 2
36 (1713454 | Plug 1 83 (17134585 | Bearing Retalner 2
37 (1185267 |O-Ring 1 84 1713430 |Cover Flate i
38 (1713413 |Shim Washer As Req. 85 |1185191 |Retaining Ring 2
39 (1713414 (Shim Washer As Reqg 86 1713423 Pivot Ball 1
40 1713418 |Shimn Washer 1 87 |1106B32 Cupzcrew 1,/4-20 x 5/8 2
41 1185562 | Retaining Ring 1 88 |1713420|8kift Lever 1
42 |111880%|Retaining Ring 2 49 11707404 | Enoh 1
43 ;1185352 |0il Seal 1 g0 |1713820] Fandar Bracket 1
44 1700012 | Retaining Ring 1, 91 |1106876}Capscrew 5/16-18 % 7/8 8
45 |1104444Q|Ball Bearing 1 §2 |1713415[Seat Support 1
46 11713442 |Shall 1 83 (1120208 |Drive Pin 2
4T 11713436 |Gear 1




TRACTOR ASSEMELY MODEL3S 180-01 AND 181-01

FiG. 2



TRACTOR ASSEMBLY MODELS 150-01 AND 131-01

FIG. 1



TRACTOR ASSEMBLY MODELS 180-01 AND 181-01

Raf.
WNao.

Part
MNa.

Description

N,
Req'd.

Ref,
Ma.

Part
Ha.

Descripthon

o
g

.

] OB T e Ld B e

NBB1G

1104231
11100486
1713744
1700495
1713018
1713015
1713745

1713717
111037
1713361
1103926
1713396
1104954
1713480
1713374
1713377
1801686
1713385
1713378
1713728
1103437
1800417
1800418
1BOOTST
1185243
1111265
13140107
171338%
1713586
1713616
1182554
1100257
1713486
1120210
11855548
17056002
1713800
1713387
1713811
1185284
1713483
1713474
1106540
1100243
1103840
1713740
1713788
1713788
1100242
11034830
1107383
1763011
1713735
1107035
11141110
1713785
1107342
1100346
1713075

Flat Washeor

Cgtter Pin 1/4 x 1-1,2

Grease Fitting

Tire 4:00 £ 8

Tube 4:00 x B

Wheel Disc

Eearlng

Wheel & Tire Asasy (Inc
A thru 7}

Spindle - R.H,

Lock Mot 1,/%-20

Hall Joint

Jam Nut 1,2-20

Drag Link

Grease Fliting

Front Axle

Epindle - L.H.

Steering Lever - L.H.

Drive Pin

Tie Rod

Steering Lever - R.H.

Dirive Shalt

Setgerew 1/4-20 x 1/4

Lock Collar

Beuring Flange

Bearing

Bearing Assy {22 thru 25)

Carriage Balt 5/16-18 x 3/4

Lock Kul 5/16-18

Bearing Support

Bracket

Pulley

Set Scrow 5/16-18 x 5/16

Woodewdf Koy 3/18 x 7/8

Steering Arm

Roll Pin

Sleeve Bearing

Flat Washer

Sieering Gear

Support Bar

Finion

Tiall Pin

Foot Heat

Spacer

Capscrew 3/B-16 x 3

Lock Washer 3/8

Hex Wut 3/8-16

Wounting Plate

Belt Guide

Nelt Guide

Lack Washer 5716

¥ex Wut 5/16-18

Flat Washer 3/8

Spring Cotter

Lift Lever

Capscrew 1/2-13 x 2

Lock Kut 1/2-13

Rod

Flat Wagher 5/18

Cotter Pin 3/32 x 3/4

Spring

3= =]
- L T Wy TR X

T A Tl T S e e e P e e N -

[

et

=3

112
113
114
115
116
117

1709573
1712907
1713478
1103470
1104436
1713712
1185010
1713478
1706236
1112831
1713359
1106878
1713714
1713442
17132383
1185232

1106803
1713780
1713815
1723784
1713801
1114748

1100240
1713618
1105843
1103450
1713805
1713791
1713808
1713807
1705810
1140349
1713505
1713304
1713716
1106883
1100187
1100168
1106160
1103838
1110108
1714067
1714082
1711380
1714054
1106530
1100241
1103838
1713724
1713723

1100183

1713841
1\TOB264
1713838
17134812
1713855
1713330

Plhinger

Lrip

Pulley

Sel Screw 5/16-18 x 1/28

Woodrul{ Key 3/16 x 3/4

#haft

Meedle Bearing

Support Housing

Collar

Set Serew 5/16-18 2 5/16

Bell Guidc

Capdcrew 5/16-18x 1

Belt - 43" Special

Axis Supporl

Axle Pivol

Holl Pin

Engine

Capscrew 5/16-18 1 4

Spacer

Choke Controb {181)

Bracket {181)

Clamyp (181)

Ed Hd Screw 10-32 x 1/2
[181)

Lock Wwaaher #10 (181D

Engine Pulley

Key

Sel Serew 5/16-18 x 1/2

Brachket

Spring

Bracket

Rod

Clevis Pin

Cotter Pin 178 x 374

Main Frome

Plite

Belt - 35" Spenial

Capscrew 5/16-18 x 2-1,/2

Carr Bolt 1/4-20 x 1-1/74

Carr Bolt 1/4-20 x 1-1/2

Carr Bolt 1/4-20 x 2

Hex Nut 1/4-20

Loek Nut 1/4-20

Bracket

Belr Guicde Assy

Expansion Flug

Heat Dreflectar

Capscrew 1/4-20 4 1/2

Lockwagher 1/4

Hex Nul 1/4-20

Panel Bupport (181)

Panel Support (18]

Carriage Polt 5/18-1% x &
{181}

Wire - Battery to Ground (181

Battery {181}

Wire - Battery to Switch (1813}

Strap (181}

Generator Pulley {181)

Starter - Generator (181}

J

—
et P ) D0 [ bt et TR OET1 ed et B O bt e R sk el el b el DD L el el ek

e 00 R b B e L e B e e e e [ R et B b e et

[ e Rl )




Ref.
Ho.

Part |

Mo,

TRACTCR ASSEMELY MODELS 180-01 AND 1Bi-01

Desoription

MNa.

Reg'd,

118
118
120

121
122

123
134

125
126
127
128
138
130
131
132
131
134
135
136
137
138
139

140
141
142
143
144

143
146
147
148

14%
150
151
152
153
154
155
156
157
134
1559

11063848
1713836
1713840

1713585
1713837

1708287
1713834

1713814
1713392
1185260
17137092
1705044
1100351
1713670
1110814
1713813
1715378
1713772
1108896
11852448
1713751
1713780

17138086
1713782
1713804
1185257
1110107

1713770
17D306E
1713777
1713780

1715781
1713380
1713505
1713803
11068927
1114108
1713368
1704532
1713602
1106934
17134783

Capscrew 5/16-18 = 1-3/4
{181}

Wire - Genepator 1o
Bepulator (181}

Wire = Generator to Swlleh

[L81)

Bwitch {181}

Wire - Switch to Regulaior
[181)

Vollage Begulator (181)

Wire - Switch to Reguoiator
e}

Chuteh Pedal

Control Kod

Catter Pin 3/32 x 1-1/2

Clip

Spring

Cotter Pin 1/8 x 1-1,4

Coupling

Set Serew 5/718-18 x 373

Bonded Coupling

Brake D'rum

Bracket

Capscrew 5/16-18 x 2-3/4

Rivet

Liriag Only

Erake Shoe Assy {Inc 137
and 138)

Brike Rod

Spring

Control Pivot

Hetaining 1ting

Brakce Adjusiment
Lock Mut 5/16-158

Brake Hod

Holl Fin

Lining Only

Brake Shoe Assy (Inc 137
and 1471

Spring

Sprlng

Brake Rod

Idler Pulley

Capdverew 3/8-16 = 1-1/2

Lack kut 3/8-16

Control Arm

Iindl Pin

ldler Pulley

Cuapscrew 3/8-10 z 2-1/4

Spacer

Jut

bl et

T e el L o SO 0y Sy W

(SR XA

- bl

N k= i e

Hef.
MNo.

Hart
Iz,

Description

Mo,
eq'd,

160
161
162
163
164
165
166
167
158
163
170
17
172
173
174
175
196
177
178
178
180
181
142
183
184
185
188
187
188
189
130
181
182
193
184

195
196
127
194
199
200
am
202
203
24
205
206

1713730
1713810
1116187
11033484
1109754
1713750
1713817
1703135
1533830
1115308
1713147
1713806
1100276
1713386
1712382
1100135
1713628
1108923
171058463
1713524
1713381
1713614
1713471
1763137
1712935
1713472
1713823
1713824
1102760
1713450
1713481
17004952
1713002
1701475
171290

101885

1708012
1713793
1106873
1106824
1105921
1714132
1106938
1882845
1106930
1713533
1185456

Control Arm

Hood Ornament

Mach Screw #6-32 x 1/2

Lock Washer #4

Hex Hut #5-32

Hood and Grili

Heur Panel

Plugz (180}

Plug {180}

Mach Screw 1/4-30 x 1/2

Washer

Stecring Wheel

Woodrulf Key 174 x 7/8

Shaft

Throttle Conlrol

Mach Screw 10-24 x 1

Steering Bupport

Capsceew 3/8-16 x 1-1/4

Grip

Lever

Spring

Fivot

Spring

Seat

Seat Cushion (Mot Lustrated)

Quadrant

Fender - L. H,

Fender - B H.

Carriage Polt 1/4-20 x 3/4

Gear Casc Assy {(See Fig. 1)

kMounting Cap

Wheel

Tire §-12

Tube 6-12

Wheel and Tire (e 151
thea 193}

Hub Holt

Washor

Bracket

Capscrew 5/15-18 x 5/8

Cupscrew 1/4-20 x 3/4 {181

Capscrew 3/8-16 x 1-1/8

Hubber Tip

Copscrew 378-10 x 2-3/4

Bushing

Capscrew 3/8-10 x 1-3/4

Belt - 33-7716% Special {14))

Tinncrman Wut 1/4-20

[ o I e e e A e TR Sy - T R R e e M i N L I L

Bd - P T wT 0J L s [ = = 0 b2




